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Name of Sample: Rechargeable Li-ion Battery Controller

Typical Capacity:7.26V==5000mAh(36.3Wh)
Rated Capacity:7.26V==4900mAh(35.6Wh)
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Getac Testing Center Test Report

L k4w Controller
2 Chinese 7.26V 4748 % F 5000mAh(36.3Wh)3i £ & ¥ 4900mAh(35.6Wh)
Name ofj'ﬁ::ample £x I.{echargeal.ale Li-ion Battery Controller
English Typical Capacity:7.26V==5000mAh(36.3Wh)
Rated Capacity:7.26V==4900mAh(35.6 Wh)
ekl B2022112901
Power of attorney NO.
A FE A ia (F.l) AR F
Manufacturer GETAC TECHNOLOGY(Kun shan) LTD
U KA B<<iXBAetif FH>>F LBITIRE 383 F
UNITED NATIONS Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Test method .
Section38.3
TR B B <<k fednh FH>>F LBITIRE 383 F
Criterion UNITED NATIONS Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Section38.3
¥ on IR AL 2 & BHERI
Appearance Black plastics film shell
Freahicn o 2022-11-29 RNl 5 2022-12-13 ~ 2022-12-29
Accepted Date Test Date
BT B B AR, RARE,; A, bE; AR BE ALY, BHAE
Altitude simulation, Thermal test, Vibration, Shock External short circuit, Impact,
Test Items
Overcharge _Loreed-
2, % H &S B A Bl <<iX Bk |
B4t The sample has passed the test i UNITED%’F&IONS Manual of Tests and
Conclusions Criteria ST/S A C. 10/ llfRev 7 ’S€c§10n38 3
A H ﬁ a1 438201403
kol AR AL A 1zi\li'Jgt;.{a‘l:):g,ir”ytghlum Battery
Comment
& 7 #45xht: b EILHE RS RA R B K 269 F
Manufacturer address No.269, 2nd Avenue, Comprehensive Free Trade Zone, Kunshan, Jiangsu, PR.C
ok &/%Te% F # ﬁg% % # %z{;\
Approver: Checker: Compiler: \j\

A% Title: £4£ (Director)

TC-QR-7.8-01-004
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Getac Testing Center Test Report

- | WRE LRI ERKT | :
5 A2 3 B L AR . | EF A 458
Standard requirement or The Clause Number .
NO | Name of Test Items Test Result Conclusion
of Standard
2 B AE B KA H (RBAARAFH) STSG/AC.10/11/Rev.7 383 K% T1
) . | LRk 1 o
1 Altitude UN manual of tests and Criteria ST/SG/AC.10/11/Rev.7 section 38.3 .
) ) See Appendix 1 Passed
simulation Test T.1
. B4 E (KB AARAFA) ST/SG/AC.10/11/Rev.7 38.3 #K5 T2
B AR o | B £ 2 e
2 UN manual of tests and Criteria ST/SG/AC.10/11/Rev.7 section 38.3 .
Thermal test See Appendix 2 Passed
Test T.2
BAE (KBFAHASM) ST/SG/AC.10/11/Rev.7 38.3 K48 T3
o LA 3 bt
3 X . UN manual of tests and Criteria ST/SG/AC.10/11/Rev.7 section 38.3 .
Vibration See Appendix 3 Passed
Test T.3
H4E (RBAEEFMH) ST/SG/AC.10/11/Rev.7 383 iK% T4
a - | RFE 4 o4
4 UN manual of tests and Criteria ST/SG/AC.10/11/Rev.7 section 38.3 .
Shock See Appendix4 Passed
Test T4
~ BAE (iRAetng F#) ST/SG/AC.10/11/Rev.7 383 X1 T.5
ShaRsa % - LK & 5 b
5 . ] UN manual of tests and Criteria ST/SG/AC.10/11/Rev.7 section 38.3 .
External short circuit S See Appendix5 Passed
estT.
. BAE (KBAdnRFH) ST/SG/AC.10/11/Rev.7 383 i3 T6
Fi LM £ 6 oH
6 UN manual of tests and Criteria ST/SG/AC.10/11/Rev.7 section 38.3 .
Impact See Appendix 6 Passed
Test T.6
B4 E (KEAiEFM) ST/SG/AC.10/11/Rev.7 38.3 K5 T.7
Bl A o _ & 7 &
7 UN manual of tests and Criteria ST/SG/AC.10/11/Rev.7 section 38.3 .
Overcharge See Appendix 7 Passed
Test T.7
. BEH (KBAiRAF#A) ST/SG/AC.10/11/Rev.7 383 K3 T.8
2 b _ _ URGE & &
8 ) UN manual of tests and Criteria ST/SG/AC.10/11/Rev.7 section 38.3 .
Forced discharge See Appendix 8 Passed
Test T.8
He i) 305 A1 IRIEIRE 15°C-25C; FRRBE: /%
Test Environment Condition Ambient temperature: 15°C-25°C ; Ambient humidity: /%
HiE ;
Comment

F3IW, X137
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Getac Testing Center Test Report-Appendix 1

5 1 36 B G AR oy AR ik
NO Name of Test Items Altitude simulation
H & 1A 38 AT Before RIe B After - b i)
%‘Z’ . REME | MERE |
T i Vil A wigh: S e RE i e Mass Residual
Sample Sample Status Weight oCV Weight oCV Loss/% OCV/% Other
NO. I N e N Event
BREERLE
01 154.1726 8.359 154.1565 8.356 0.01 99.96 0]
lcycle fully charge
HRELELE
02 1543972 8.361 154.3829 8.359 0.01 99.98 0]
lcycle fully charge
AREALE
03 154.2399 8.360 154.2290 8.358 0.01 99.98 0]
lIcycle fully charge
AREELE
04 153.6640 8.362 153.6532 8.359 0.01 99.96 )
lcycle fully charge
BRAEELE
05 154.0483 8.360 154.0360 8.359 0.01 99.99 O
25cycles fully charge
BARARLTE
06 154.1922 8.361 154.1789 8.360 0.01 99.99 O
25cycles fully charge
WBRAERE
07 154.1540 8.361 154.1410 8.360 0.01 99.99 0}
25cycles fully charge
SREERE
08 154.3377 8.363 154.3261 8.362 0.01 99.99 0}
25cycles fully charge
AT = This space
13 intentionally left blank

&ix: L-Bk. V-HER. D-#BK, R-HE, F-2K, O-A% K. LA, LBE, LaREPLLX
Note: L-Leakage. V-Venting. D-Disassembly. R-Rupture, F-Fire. O-No Leakage. No Venting. No Disassembly.
No Rupture & No Fire

4 W, 2137

TC-QR-7.8-01-004
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Getac Testing Center Test Report-Appendix 2

A5 5 3| B LA Y R
NO Name of Test Items Thermal test
H & A 38 AT Before X E After H A
5 I " REAX | MARE | O
g -5_1 S T = U 4 il i3 ¥ pilt iR Mass Residual "
ampie ke DRl Weight ocv Weight oCVv Loss/% OCV /% Other
NO. g V ke N Event
HREELE
01 154.1565 8.356 154.1313 8.223 0.02 98.41 0
leycle fully charge
ARTELE
02 154.3829 8.359 154.3532 8.225 0.02 98.40 0
lcycle fully charge
HRELERAE
03 154.2290 8.358 154.2029 8.224 0.02 98.40 0]
lcycle fully charge
HREALE
04 153.6532 8.359 153.6305 8.224 0.01 98.38 0}
lcycle fully charge
WBREEED
05 154.0360 8.359 154.0117 8.232 0.02 98.48 O
25cycles fully charge
WREERE
06 154.1789 8.360 154.1529 8.232 0.02 98.47 0
25cycles fully charge
BREERE
07 154.1410 8.360 154.1186 8.232 0.01 98.47 0
25cycles fully charge
WREERLR
08 154.3261 8.362 154.3007 8.232 0.02 98.45 (@)
25cycles fully charge
TR This space
5] intentionally left blank

&ix: L-BR. V-3, D-#EK. R-#E. F-£X., O-L Bk, LR, LBEK, LAEFRLALKX
Note: L-Leakage. V-Venting. D-Disassembly. R-Rupture. F-Fire. O-No Leakage. No Venting. No Disassembly .
No Rupture & No Fire

£57, 2137
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Getac Testing Center Test Report-Appendix 3

;e 5 eI B G AR 3
NO Name of Test Items Vibration
o X I AT Before R B After - s H A
@2 Bk REHRK | FrEE -
g 71 S ﬂ;‘-’ S'l;;us ¥ FrekeE & i e Mass Residual i
ampie ample Weight OCV Weight ocv Loss/% | OCV/% et
NO. /g N /e N Event
BRAEELE
01 154.1451 8.221 154.1489 8.221 0.00 100.00 0]
Icycle fully charge
BREERLE
02 154.3631 8.223 154.3719 8.223 0.00 100.00 0
lcycle fully charge
HREEALE
03 154.2126 3222 154.2194 8.222 0.00 100.00 0
1cycle fully charge
BAARTARE
04 153.6386 8.222 153.6443 8.222 0.00 100.00 0
leycle fully charge
WREEREE
05 154.0206 8.230 154.0277 8.230 0.00 100.00 O
25cycles fully charge
BRELERLE
06 154.1641 8.230 154.1671 8.230 0.00 100.00 (@)
25cycles fully charge
BREERE
07 154.1293 8.230 154.1347 8.230 0.00 100.00 0]
25cycles fully charge
WREER®
08 1543111 8.230 154.3164 8.230 0.00 100.00 0
25cycles fully charge
WUT 5 This space
a intentionally left blank

#iE: L-Bk. V-HER. D-AK, R-#HE, F-2K, O-LBR. L#HA. LA, LaRFELK
Note: L-Leakage. V-Venting. D-Disassembly. R-Rupture. F-Fire. O-No Leakage. No Venting. No Disassembly.
No Rupture & No Fire

o6 W, £137
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Getac Testing Center Test Report-Appendix 4

F5 4 I B & AR &
NO Name of Test Items Shock
¥ ot X 42 AT Before RIe G After - e HAe
iy T ARAMK | MECR | Do
o - F¥ | As%eA | RE | ABELE | Mass | Residual
~ample Rample A Weight oCcv Weight ocv Loss/% oCV/% Othier
NO. /e N /g N Event
HREERLE
01 154.1489 8.221 154.1466 8.221 0.00 100.00 0
leycle fully charge
BATAREE
02 154.3719 8.223 154.3703 8.223 0.00 100.00 0]
leycle fully charge
BREERLR
03 1542194 8.222 154.2176 8.222 0.00 100.00 0]
lcycle fully charge
BREELLE
04 153.6443 8.222 153.6422 8.222 0.00 100.00 0]
1cycle fully charge
BRELLE
05 154.0277 8.230 154.0253 3.230 0.00 100.00 o
25cycles fully charge
WRRARLE
06 154.1671 8.230 154.1665 8.230 0.00 100.00 0]
25cycles fully charge
BREERLE
07 154.1347 8.230 154.1316 8.230 0.00 100.00 O
25cycles fully charge
BAREAERLE
08 154.3164 8.230 154.3134 8.230 0.00 100.00 (6]
25cycles fully charge
LT = This space
3] intentionally left blank

#Fix: L-Bk. V-HER. D-fEfR, R-#E, F-£ XK., O-LB K., LHA. LBK, R&ERILX
Note: L-Leakage. V-Venting. D-Disassembly. R-Rupture. F-Fire, O-No Leakage. No Venting. No Disassembly.
No Rupture & No Fire

27w, £137A
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Getac Testing Center Test Report-Appendix 5

Vi 5 #3050 B 4 AR 9248 7%
NO Name of Test Items External short circuit
3 : Rk BRemE .
Hams Hank SRR Eeng
Max. External Temperature
Sample NO. Sample Status o Other Event
ARTAERLE
01 el 57.7 0
lcycle fully charge
ARTERE
02 TAZEE 57.5 0
leycle fully charge
BRTERLE
03 L ST 0
lcycle fully charge
RELRLE
04 BAZER 57.6 0
lcycle fully charge
BREAELE
05 oy 57.3 0
25cycles fully charge
WAREEAE
06 ~ 572 0
25cycles fully charge
25 RAAEF
07 i 57.4 0
25cycles fully charge
25 KREA R
08 K 57.5 0
25cycles fully charge
AFEa This space intentionally
left blank

'é'i‘i: D‘@'{*'\ R";K%g\ F‘ﬁék\ O'iﬁ;’%\ jlt.l‘;}tgg\ iﬁk
Note: D-Disassembly. R-Rupture. F-Fire, O-No Disassembly. No Rupture. No Fire

TC-QR-7.8-01-004
F8 W, £13 7
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Getac Testing Center Test Report-Appendix 6

5 6 I B G AR ¥\ 40
NO Name of Test Items Impact
b ¥k aR s iRg ;
CEX R ERTT g e LERL
Max. External Temperature
Sample NO. Sample Status ro Other Event
BR 50%% 2
09 R S 228 0
leycle 50% Capacity
HR 50%%E 2
10 ik e 23.6 0
leycle 50% Capacity
HIR 50%% &
11 veE 2.1 0
1cycle 50% Capacity
R 50%% #
12 el 22.1 0
leycle 50% Capacity
Bk 50% %%
13 AR SORBE 224 0
lcycle 50% Capacity
25 K 50%%E
14 . 19.4 O
25¢cycles 50% Capacity
25 K 50% B €
15 Ve 212 0
25cycles 50% Capacity
252 Y%
16 5K 50%%AE . 1.9 0
25cycles 50% Capacity
25 K 50%%K =
17 e 22.4 0
25cycles 50% Capacity
25 K 50% A%
18 RS 223 0
25cycles 50% Capacity
LR This space intentionally
left blank

&iE: D-fRIR. F-E2 K, O-Lk, LLX
Note: D-Disassembly. F-Fire. O-No Disassembly, No Fire

TC-QR-7.8-01-004

9@, £#137
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Getac Testing Center Test Report-Appendix 7

5 . 52 B b AR HEAE
NO Name of Test Items Overcharge
e R ok S EEAL
Sample NO. Sample Status Other Event
BRAAER®E
8 BREER 8
lcycle fully charge
e e 3
20 BREERLE o
lcycle fully charge
HRTAF
51 HREALELE o
leycle fully charge
- pe
” HREZAELE o
l1cycle fully charge
25 REAERE
23 0O
25cycles fully charge
25 R7EE
5 REELE o
25cycles fully charge
25 RAER
25 RAETE o
25cycles fully charge
B REERE
26 0
25cycles fully charge
g This space intentionally
AF=a
Lis left blank

%“E_‘{: D'ﬁ&%\ F'j’@k\ 0'}&4%{*‘\ fdﬁk
Note: D-Disassembly. F-Fire. O-No Disassembly. No Fire

TC-QR-7.8-01-004
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Getac Testing Center Test Report-Appendix 8

5 g #3503 B 4 AR PRAIA
NO Name of Test Items Forced discharge
M5 B RS EECARE ot #H kA LE AR
Sample NO. Sample Status Other Event | Sample NO. Sample Status Other Event
BRTEKE B REENE
27 HRE S 0 37 = 0
leycle fully discharge 25cycle fully discharge
B R AR 25 KAWL
28 Bk 0 38 S 0
lcycle fully discharge 25cycle fully discharge
BRAZENE 25 R RANE
29 HARLS , 0 39 Sl 0
lcycle fully discharge 25cycle fully discharge
HRTAME WREEHE
30 HREA i 0 40 R TR .i 0
1cycle fully discharge 25cycle fully discharge
BRAAEHKE 25 KRR A
31 BRE .i 0 41 N FLE 75)/( %, 0
lcycle fully discharge 25cycle fully discharge
BR T AR 25 R RAKE
32 BAR ‘ 0 42 e 0
Icycle fully discharge 25cycle fully discharge
- = A 25 k2 g
13 ’é_)\mff}?’i‘ﬂ 0 43 kmé}%‘v[(% 0
Icycle fully discharge 25cycle fully discharge
AR TEH 25 RAAL3
%1 'é‘kmé.zi% 5 a4 kmé?’(‘ﬁ o
leycle fully discharge 25cycle fully discharge
R T AL 25 RZAKE
35 s 0 45 e 0
1cycle fully discharge 25cycle fully discharge
BRTANE 25 REAHE
36 HRR S 0 46 S 0
lcycle fully discharge 25cycle fully discharge
AT G This space intentionally

left blank

#iE: D-fRAK, F-R K, O-LAIK, RALKX
Note: D-Disassembly. F-Fire. O-No Disassembly. No Fire

F IR, £137

TC-QR-7.8-01-004
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Getac Testing Center Test Report-Appendix

# o= 8 B Photo of the sample

TC-QR-7.8-01-004
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Getac Testing Center Test Report

= & F A
Important Notice

. REFn P opapE, RAELARFTRLPEIRE.
Nobody is allowed to photocopy or partly photocopy this test report without written
permission of Getac Testing Center.

2. AREAMEA, FHARBFIAEZL LM,
The test report is invalid without the signatures of Approver, Checker and Compiler.

3. AREREAHK

The test report is invalid if altered. /& )\
f £ e ¥ e el |
4 ARAERARN P CAE R, \" TR <)

The test report is invalid without the official seal of the

ki v

5. ARAETEAH & R Fr.
The test report is valid for the tested samples only.

6. FRARMRELRAX B K, fThifk, FrPREGTE,
Standard limits refer to relevant national, industrial standards and standards provided
by customers.

Fopololok 35 - 2% # End of Reporpioolerr

TC-QR-7.8-01-004
£ 137, £137



